UNITED E P

NATIONS
U N Can Distr. LIMITED
\/ Y
\QQ‘!!"/}/ UNEP(DEPI)/CAR WG.41/INF.23
H 09 June 2021
environment
p rog ramme Original: ENGLISH

Fifth Meeting of the Contracting Parties (COP) to
the Protocol Concerning Pollution from Land-
BasedSources and Activities (LBS) in the Wider
Caribbean Region

Virtual, 26 July 2021

Technical Paper on Proposed Criteria for Nutrients

Discharges for Domestic Wastewater Effluent

For reasons of public health and safety associated with the COVID-19 pandemic, this meeting is being

convened virtually. Delegates are kindly requested to access all meeting documents electronically.




Information Paper on Nutrients Management
Guidelines/Standards for Wastewater Discharges
[...]
In 2014 the FAO estimated the total renewable water resources for Barbados at 80 million

m?/year under average rainfall conditions. This is equivalent to 281 m3/year per inhabitant,

39



which is significantly less than the threshold of 1000 m3/year /person that defines water
scarcity. In 2019, Barbados experienced its driest year on record since 1947; just 736.5 mm
(29”) of rainfall was recorded at the airport in that year, whereas in an average year

approximately 1270 mm (50”) of rainfall would be expected (Nation News, 2020).

Some of the groundwork for a move towards water reclamation had been done before the
pandemic struck. In 2019, Barbados acceded to the LBS Protocol. The immediate legal

consequence being that the two existing municipal WWTPs:

I.  one serving the capital — Bridgetown, a contact stabilisation activated sludge

process provided secondary treatment but without disinfection, discharging to

a 300 meter long marine outfall; commissioned in 1982 and with a capacity of
7,000 m3/day;

II.  and the other serving the touristic south coast (9,000 m3/day); an advanced

preliminary treatment plant with fine screens discharging to a 1000 meter long

marine outfall;

were both not in compliance for discharges into Class 1 waters. Both plants would have to be
upgraded. Therefore, the cost to upgrade the plants to the level of treatment required to
discharge into Class 1 waters under the LBS Protocol (See Table 2.1) was considered the
baseline for the economic analysis of the feasibility of water reclamation, making the

economics of water reclamation more attractive.

Importantly, the Cabinet (the highest decision making body of the government), during one of
the driest years on record, had recently approved a national water reuse policy (EPD 2019).
This represented a paradigm shift. Wastewater was now to be considered a resource. The vison

statement and objective of Barbados’ water reuse policy are reproduced in the textboxes below.

40



Vision: Water is a national resource which shall be used to improve the quality of life for
citizens, maintain the natural biodiversity of the land, and promote domestic, agricultural

and industrial activities in support of sustainable development and a green economy.

Perhaps most importantly, sources of affordable finance — grant funding from the Green
Climate Fund and a loan from the Exim Bank, have been identified to capitalize the needed

WWTP upgrades and the construction of a reclaimed water distribution network.

Objective: To promote the safe use of reclaimed, storm and non-potable water in urban,
agricultural and the industrial sectors such that human health and environmental quality is

not compromised

5.3 A Proposed Water Reclamation Plan for Barbados

On May 20™ 2019, the author of this report made a presentation entitled “Reclaimed Water as
a Component of an Integrated Water Resources Plan for Barbados” at the National
Consultation on Water Resources attended by most members of the Cabinet. A possible

wastewater reuse scenario, as depicted below in Figure 5.2, was presented.

It envisaged upgrading both the Bridgetown and south coast WWTPs to a level that could
provide water fit for the purposes proposed for reuse and constructing the “spine” of what
would eventually become a national water reclamation network capable of recharging aquifers
in the south and west of the island and of irrigating agricultural lands in the southern, central

and northern areas of the island.

41



Proposed

Wastewater Reuse Plan

Figure 5.2: Proposed Wastewater Reuse Plan for Barbados

Legend
HName
ZOME 1

Agriculture irrigation system
Retrofitted Treatment Plants [Existing]
4 New Treatment Plants
& Aqguifer Recharge Welis

Wastewater Distribution Pipeline
/ Wastewater Distribution Pipeline [Alt]

5.4 South Coast Water Reclamation Pre-Feasibility Study

Within the space of three months (September — November 2020), a working group comprised
of technical officers from the ministries with responsibility for water resources, agriculture,
public health, development planning and control, environment and economic affairs, assisted
by consultants (AECOM Canada Ltd.) conducted a pre-feasibility analysis to reclaim water
from the upgraded south coast WWTP. The evaluation included a “triple-bottom line” analysis
(social, environmental, economic) of several reuse scenarios/options to choose the preferred
option. The standards that could be applied for each reuse option were reviewed, including

those set by states in the USA (e.g., Nevada, Florida, California) and the WHO. The reuse

options considered included the following:

e Recharge of a groundwater aquifer with the intention of withdrawing the same water at

a public supply well with only chlorination as the treatment applied. This option was

referred to as potable aquifer recharge.

e Recharge of a groundwater aquifer with the intention of withdrawing the same water

for irrigation or as feedwater for a reverse osmosis plant; and unrestricted agricultural

42



reuse (including food crops consumed raw). This option was referred to as non-potable
reclamation.
The standards proposed by the regulators (Ministries of Water Resources, Health, Environment
and Agriculture), for these two categories of water reuse in Barbados, are reproduced below in

Tables 5.1 and 5.2.

Table 5.1: Potable Aquifer Recharge Water Quality Standards Proposed for Barbados (AECOM 2020)

Parameter Reclaimed Water Quality
Total Organic Carbon Less than 3 mg/L
Turbidity Less than 2

Nephelometric Turbidity Units

Total Nitrogen (as N) Less than 5 mgN/1
Total Phosphorus (as P) As needed, depending on site-specific
factors
pH Between 6.5 and 8.5
Faecal Coliforms <1 CFU/ 100 ml
Total Coliforms <1 CFU/ 100 ml
Chlorine Residual Below 0.1 mg/L prior to

recharge or discharge to

marine environment

Drinking Water Standards Meet primary and secondary

drinking water standards

Total Dissolved Solids Less than 450 mg/L

Table 5.2: Non-potable Reclamation Water Quality Standards Proposed for Barbados (AECOM 2020)

Parameter Reclaimed Water Quality

Biochemical Oxygen Less than 30 mg/L

Demand (5-day)

43



Total Suspended Solids Less than 30 mg/L

Total Nitrogen (as N) Less than 5 mgN/1

Total Phosphorus (as P) As needed, depending on site-specific

factors
Total Dissolved Solids Less than 450 mg/L
pH Between 6.5 and 8.4
Faecal Coliforms & Total <1 CFU/100ml
Coliforms
Chlorine residual Below 0.1 mg/L prior to recharge or

discharge to marine environment

It is notable, from Tables 5.1 and 5.2, that the indicators chosen to control nutrient discharges
were Total Nitrogen and Total Phosphorus and the threshold value chosen for nitrogen was 5

mg/l, whilst flexibility was provided for phosphorus.

After comparing several reuse scenarios, this “college” of regulators and engineers made the
following “homegrown” decisions to make the water reclamation system (for both municipal

sewerage facilities) appropriate to local cultural norms and technical capacity:

e Although technically possible, it was too expensive and probably culturally difficult to
attempt direct potable reuse.

e The island did not have the current capacity to regulate the types of crops that could be
irrigated or the method of irrigation. Therefore, any reclaimed water to be used for
irrigation must meet water quality standards for unrestricted agricultural reuse, even on
crops eaten raw.

e Reclaimed water would be also used to recharge groundwater aquifers during the wet
season (June to November) when irrigation demand was low.

e Groundwater recharge would be done through injection wells rather than infiltration
basins due to the high clay content in local soils.

e Recharge would be into the saturated rather than the vadose zone to allow for

backwashing of the injection wells.

44



e To allow for aquifer recharge and to provide the farmers with a “clean slate”, nitrate
levels in the reclaimed water would be reduced as much as possible, using the best
available biological nutrient removal (BNR) technology. It was deemed beyond the
current technical capacity of local WWTP operators to attempt chemical
removal/recovery of phosphorous from the wastewater. It was decided to aim for a TN
of <5 mg/l and a TP of <5 mg/l.

e Total Dissolved Solids in the reclaimed water should meet a standard of <450 mg/I for

unrestricted agricultural reuse.

Other factors that influenced the choice of the indicator parameters and threshold values were
current technical capacity to detect the parameters (see Table 5.3) and the availability of

suitable treatment technologies (See Tables 5.4 — 5.7).

Table 5.3: Limits of Detection for Nutrient Parameters in Marine Samples in Barbados (provided by the

Government Analytical Services, Government of Barbados, March 2021)

Parameter Limit of Detection (mg/1)
Total Nitrogen 0.1
Nitrates (by 1.0

Cadmium reduction)

TKN 2.0
Nitrites 0.01
Ammonia 0.05
Total Phosphorous 0.05
Orthophosphates 0.01

Biological Nutrient Removal (nitrification and denitrification) has become conventional
technology. In 2005, the US EPA prepared a fact sheet on BNR processes and costs (US EPA,
2005). Tables 5.4 — 5.7 below are reproduced from the 2005 US EPA fact sheet.

45


https://www.epa.gov/sites/production/files/documents/criteria_nutrient_bioremoval.pdf

Table 5.4: Mechanisms Involved in the Removal of Total Nitrogen (US EPA 2005)

Form of Nitrogen Common Removal Mechanism Technology Limit (mg/L)
Ammonia-N Nitrification <0.5
Nitrate-N Denitrification 1-2
Particulate organic-N Solids separation <1.0
Soluble organic-N None 05-15

Table 5.5: Mechanisms Involved in the Removal of Total Phosphorous (US EPA 2005)

Form of Phosphorus

Common Removal Mechanism

Technology Limit (mg/L)

Soluble phosphorus

Microbial uptake
Chemical precipitation

0.1

Particulate phosphorus

Solids removal

<0.05

The EPA also rated different wastewater treatment technologies for their ability to remove

nitrogen and phosphorous (see Table 4.6 below).

Table 5.6: Comparison of Common BNR Configurations (US EPA 2005)

Process Nitrogen Phosphorous Removal
Removal
Modified Ludzack-Ettinger (MLE) Good None
A?/O (MLE preceded by an initial Good Good
anaerobic stage)
Step Feed Moderate None
Bardenpho (4 stage) Excellent None
Modified Bardenpho (5 stage) Excellent Good
Sequencing Batch Reactor (SBR) Moderate Inconsistent
Modified University of Cape Town Good Excellent
(UCT)
Oxidation Ditch Excellent Good

Table 5.7 summaries the limits of the technologies for large and small (< 100,000 US

gallons/day) (< 379 m3/day) WWTPs as determined by the US EPA.

46



Table 5.7: Limits of Technology for Large and Small WWTPs (US EPA 2005)

Size of Limit of Technology Limit of Technology for
WWTP for TN Removal TP Removal (mg/l)
(mg/l)
Large 3 0.1
Small 6-12 Not cost effective

Taking all these factors into account, the preferred water reuse options were chosen along with
the preferred treatment technologies. The process flow diagram of the preferred option for the

proposed upgrade of the south coast WWTP is shown below in Figure 5.3.

BWA South Coast Water Reclamation 200 mid
. BOD -To be
Process Flow Diagram determined: RO Concentrate
Uttrafiltration (UF) Prefilters®, <35 mg/L TN to Marine Outfall
UF* (~0.04 micron), Cartridge Filters, RO <30 mg/L. TP oy :1“;000 ’a&j
Enclosed 4-Stage Bardenpho *Backwashas from UF prefiiters and UF <8600 mgiL. TDS e
Screenings (5-Stage Optional) wrermn;d mHeap'memk;j RO reject: 900 mAid (159%)
Collection Anoxic Tanks, Aerobic Tanks, Bl Four Steps:
1 Sacondary Clarifiers, RAS/WAS Pumping =i m':,ggo‘ mg" rfb?mg"" L55 cu:tﬂ;;efﬂtarn; LIFEG
Seco Herent: artridge r-
: <5mm§smm Design Inflow = 8000 m’id
Engineerad : |
P . <10mg/L BOD, <10mg/L TS5 Disk Filtration 5100 m*/d
ofiiter Odol <15 mgiL FOG
Control (Sand Filtration Optional) Diversion <20 mg/L TDS
t ) 1 | Design = 18000 m*id o Structure
Raw 1 Y hektatietand Reclaimed Water
Wastewater — — — — — 'L l'\_ O —*  Storage and
24000 m/d (peak) L] = T‘ (RS |y i o Pump Station
S000 m* id [avg) Headworks Secondary Divetsion Structure UV Disinfection
U o it Foed Lift j = 3 Chloring Reclaimed Water Pumping
?;JE: ?'T: H?%'Swﬁrﬁﬂh".? Station Flows greater than 18000 m?/d Design Flow = 18,000 md Residual Capacity = 12000 m?/d
S000kgTDS  New equipment r to marine:outfal Maintenance T -
——— Agrobically Digested }?’5 _5,,?;,%:: <5mgfl TN  <d50mgil TDS
- and Thickened Sludge WPce A Emgil TP <1 cfuim Total
g dosel 2
Sludge Handling to Solar Dryer ri m@ﬂi ergso Coliforms
<
DAF Thickeners )
Aerobic Digesters r
Agricultural Reuse
Solar Dryer for Food Crop at
Excess River Plantation
El Christ Church
ows Non-Potatile Aquifer
to Marine Recharge
Qutfall

Figure 5.3: Process Flow Diagram for Proposed Upgrade of South Coast WWTP (AECOM 2020)

5.4.1 Concentrations Vs. Loads

It should be noted from Figure 5.3, that to control TDS levels, a reverse osmosis process will
be used to remove dissolved solids from two thirds of the process stream and then the RO
permeate will be blended back with the rest of the product water. The RO concentrate will be
sent to a marine outfall, because an economically feasible means of nutrient recovery from the

concentrate has not been identified.

47



When the nutrient loads into the sea from the baseline (advanced preliminary treatment) are
compared with the expected loads after project implementation, the following becomes

evident.

Current Baseline daily nutrient loading to outfall:

e Total nitrogen = 9,000 m3/day X 70 mg/l = 635 kg/day
e Total phosphorus = 9,000 m3/day X 8 mg/l =73 kg/day
Preferred option expected daily nutrient loading to outfall:

e Total nitrogen = 900 m3/day X 35 mg/l = 31.5 kg/day (a 94.6% reduction in
daily load)

e Total phosphorus = 900 m3/day X 30 mg/l = 27 kg/day (a 63.6 % reduction in
daily load)

However, it is likely that if only numeric concentrations were used to set either national or LBS
Protocol effluent discharge standards for nutrients, the RO concentrate discharge would
probably fail, even though the project would achieve the environmental objective of

significantly reducing nutrient loads into nearshore waters.
5.4.2 Expected National Economic Impact

It is anticipated that the capital costs to upgrade the two WWTPs is likely to be around US$
170 million. Approximately 40 km of reclaimed water distribution network will be constructed
(colored purple) to convey approximately 14,000 m3/day of reclaimed water capable of
irrigating approximately 364 hectares of agricultural lands and recharging groundwater

aquifers.

The anticipated benefits include:

~ USS$ 30 M increase in annual revenues from agriculture,
savings in foreign exchange,

augmented freshwater resources, and

increased food security.

48



6 CONCLUSIONS AND RECOMMENDATIONS

There is considerable evidence that globally the nitrogen cycle has been significantly altered
and the demand for phosphates is increasing. Several areas of the wider Caribbean Sea,
particularly nearshore coastal waters adjacent to mouths of major river basins have been

deemed to have poor water quality with respect to nutrient content.

Although the major source of nutrients is from the excessive use and inappropriate application
of fertilisers, the impact of point sources like the discharges from WWTPs should be regulated.
The LBS Protocol uses a qualitative narrative (see text box below) to seek to control nutrient

content in WWTP discharges.

Each Contracting Party shall take into account the impact that total nitrogen and phosphorus
and their compounds may have on the degradation of the Convention area and, to the extent
practicable, take appropriate measures to control or reduce the amount of total nitrogen and

phosphorus that is discharged into, or may adversely affect, the Convention area.

The following practices are recommended:

e The narrative water quality criterion for nutrients in the LBS Protocol should be
supplemented with both numeric discharge standards and ambient water quality
standards for nitrogen and phosphorous. The suggested “good” ambient values for DIN